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April 16, 2018 Letter Report No. 103257316COQ-001D 
  
 
Cheryl Pidzarko Phone: 780-416-0361 
Cadillac Coatings Canada Inc. Fax: 780-416-0365 
8918 – 18th Street Email: Cheryl.p@cadillaccoatings.ca 
Edmonton, AB   T6P 1K6 
Canada 
 
Subject: Findings Report 103257316COQ-001D 
 
Dear Ms. Pidzarko, 
 
Intertek has conducted weathering tests for Cadillac Coatings Canada Inc. on various coated panels. The Cadillac 
Coatings Canada Inc. panels were tested for freeze/thaw resistance and ultraviolet light exposure. Freeze/thaw 
resistance was  conducted  in accordance with  the  client’s  test  specifications. Ten  (10)  cycles were  conducted 
where each cycle consisted of 20 hours of freezing at ‐35 ± 5°C and 4 hours of thawing at 23 ± 5°C. Ultraviolet 
light exposure was  conducted  in accordance with ASTM G155‐13, Standard Practice  for Operating Xenon Arc 
Light Apparatus for Exposure of Non‐Metallic Materials, Cycle 1 (102 min light at 63°C black panel temperature, 
18 min  light and water  spray)  for a  total of 3000 hours. Samples were  received at  the Evaluation Center on 
November 29, 2017 (Coquitlam ID# VAN1712131529‐001). Testing has been completed and results can be found 
in Table 1 below. 

Table 1. Test Results 

Property  Test Result 

Ultraviolet Light Exposure (3000 hours) 
Slight fading and/or discoloration for all specimens;  

refer to photos in Appendix A 

Freeze/Thaw Resistance (10 cycles)  No sign of any change after 10 cycles 

 

If there are any questions regarding the results contained in this report, or any of the other services offered by 
Intertek, please do not hesitate to contact the undersigned.  
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Figure 1. #130 (Control Left Side & Weathered Right Side) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2. #78 (Control Left Side & Weathered Right Side) 
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Figure 3. #84 (Control Left Side & Weathered Right Side) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4. #129 (Control Left Side & Weathered Right Side) 
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Figure 5. #122 (Control Left Side & Weathered Right Side) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 6. #71 (Control Left Side & Weathered Right Side) 
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Figure 7. #98 (Control Left Side & Weathered Right Side) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 8. #133 (Control Left Side & Weathered Right Side) 
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Figure 9. #109 (Control Left Side & Weathered Right Side) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 10. #106 (Control Left Side & Weathered Right Side) 


